
ACKNOWLEDGMENTS

This research was made possible by a grant from the Office of Municipal Pollution

Control of the U. S. Environmental Protection Agency (EPA).

I wish to thank Dr. Donald E. Francisco and Dr. Michael D. Aitken who in addition to

serving on my committee have significantly increased my understanding of the environment and

how to reduce our effects on it through their course instructions. I also thank Dr. Francis A

DiGiano, my advisor, for his understanding, support and guidance.

I would also like to express my appreciation to the people that helped me gather the data

for this study : officials at various EPA ofBces, personnel of the environmental departments in

the states in EPA Region IV, and the individuals at the municipal treatment plants who
[...]
results indicated none of the locations stood out as consistent sources of acute refractory toxicity.

The chemical specific source evaluation (CSSE) surveyed diazinon throughout the

collection system. Diazinon was found to be distributed widely throughout the collection system

with higher concentrations in residential areas. However, the diazinon did not consistently

account for all the observed acute toxicity during the CSSE.

Toxic control options were investigated and indicated that control of diazinon would be

difficult because of its wide-spread use and low concentrations. Treatments for diazinon were

found to be limited to several untested, experimental methods. The most practical method for

control of diazinon was believed to be to reduce the usage of diazinon by educating the public

of the problem and requesting their assistance.

The case study concluded that all the initial elements of a TRE are important and provide

clues to the causes and sources of toxicity. Each component evaluation should be used in

conjunction with other test results in order to obtain an accurate assessment of the variability,

nature and sources of the substances causing acute whole effluent toxicity.

Case studies were conducted in North Carolina st High Point and Fayetteville using the

TIE and TSE protocols.^*   The objectives of the studies were to apply the TIE and TSE

16

NEATPAGEINFO:id=44F12311-37E9-4CF9-A1EF-F5ABF831808B



protocols to cases where pass-through toxicity was highly variable, and to investigate the potential

for return activated sludge to desorb compounds that may cause acute toxicity.

The studies at High Point Westside WWTP pointed out the difficulty in identifying

sources or the nature of toxicity when events are sporadic. During the course of research from

October 1987 to April 1988, the acute toxicity events lessened in frequency thus making it

impossible to anticipate when to collect whole effluent samples. One significant, acute toxic

sample was collected. The TIE Phase I and II tests identified nickel as the cause of toxicity. This

was confirmed by reviewing plant data which indicated high nickel levels when the sample was

taken.

Four TIEs were conducted on effluent from the Fayetteville Cross Creek WWTP. In all

cases toxicity was completely removed using the Cjg SPE columns. Two RTAs were conducted

using acute toxicity as the end point and testing five important industrial contributors to the

Fayetteville plant in an attempt to track the source of toxicity. Three of the industries were

identified as contributing to pass-through toxicity but attempts to isolate the effect of each in a

synthetic wastewater failed because of interference fi"om biomass toxicity.

The work concluded with the study of biomass toxicity at three wastewater treatment

plants. Return activated sludge was centrifuged and toxicity measured on the centrate. In two

of the three cases, the centrate was found to be greater than the toxicity of the whole effluent.

17

NEATPAGEINFO:id=A20E2B80-E09B-4298-8CF5-73000B7D2B12



III.  METHODS

The objectives of this project centered on obtaining information about the TR£ process

directly from municipal treatment plants. The first step was to develop a questionnaire that

would adequately survey all areas necessary to evaluate the TRE process. Table 3.1 outlines the

information considered to be important.

Plant operation information was requested to characterize the type of plants experiencing

toxicity problems. Information on biomonitoring was desired to provide data on the nature of

the toxicity experienced. The majority of the survey was designed to deal with the plant's TRE

experience as defined by the components of a TRE listed in the EPA protocol. Each component

was defined to help focus on the outcome of the task and to help the respondents, who in many

cases do not personally perform the TRE, identify whether the activity was completed and if it

was beneficial. Finally, the goals of a TRE, the identification of toxicant and a correction action,

were addressed. The questionnaire developed is shown in Appendix A.

After developing the questionnaire, the next step was to identify POTWs that had

conducted TREs. The scope of this project was limited to an EPA Region rather than to the

entire country because of funding and time limitations. Region IV was chosen because it has

been a leader in the implementation of the TRE and therefore would provide a larger database

than the other regions. Moreover, a better response was expected because we were located in

this region.

In Region IV, all states except Florida administer the NPDES program. The states of

Alabama, Georgia, Kentucky, Mississippi, North Carolina, South Carolina, and Tennessee and the

EPA Region IV office in Atlanta, Georgia were contacted to provide a list of mxmicipalities that

18

NEATPAGEINFO:id=6705AAD4-3FC9-476A-A9CA-B7507471230E



TABLE 3.1

INFORMATION TO OBTAIN FROM TOXICITY REDUCTION SURVEY

General Information:

POTW Plant Location
POTW Plant Name

Contact person at POTW

Plant Operation Information:
Plant flow rate
Estimate of influent sources

(industrial vs municipal)
Type of treatment system before TRE

Biomonitorinp Test Information:
Whole effluent toxicity limits
Type of tests required (acute or chronic)
Species used
Frequency of testing
Who performs biomonitoring tests
Report of results (how detailed)

TRE/TIE Information:
Condition that mandated TRE
Start and end dates of TRE

Who performed TRE
Results of TRE municipal protocol components and

how useful in correcting problem:
Information and Data Acquisition
Performance Evaluation
lib Phase I   - Toxic Characterization
TIE Phase II - Toxic Identification
TIE Phase III - Toxic Confirmation

Toxicity Source Evaluation
POTW In-Plant Control Evaluation

Corrective Action:
Toxicant identified

How toxicity was reduced using information from TRE/TIE

19

NEATPAGEINFO:id=D47A70C1-561A-48BE-9370-8E6D15B7802C



: ^s?s^^-*s^-s>^'^^*^?«^r'^^=^»3^'?^-?f^

had conducted TREs. Several states did not provide sources. The State of Mississippi indicated

that they have only recently begun biomonitoring of municipal treatment plants and that the

biomonitoring is only performed at facilities that have industrial input. The state of South

Carolina did not have any facilities that had proceeded to the latter stages of the TRE. The state

of Georgia also did not have any facilities in the latter stages of the TRE. The result of these

contacts with state and EPA Region IV personnel was a list of 37 municipal wastewater treatment

organizations that were under orders to conduct TREs. -

After identifying the WWTPs, attempts were made to contract the POTW by telephone

to express the purpose of the project, to request their participation, and to ensure the

questionnaire would be sent to the proper person. This personal contact was important to

encourage the participation in the survey. A copy of the questionnaire along with a cover letter

reiterating its purpose was then sent to each facilities.

In addition, the state of North Carolina identifled several facilities that had experienced

a reduction in toxicity after construction projects even though the projects had not been designed

specifically to address toxicity. While not specifically related to the TRE protocol, the experience

of these WWTPs could still be important in addressing corrective actions to toxicity problems.

Thus, information was obtained from these facilities by telephone but the questionnaire on

conducting a TRE was not relevant.

20

NEATPAGEINFO:id=1577A5DD-A6F8-4244-8795-8E599B7D0BCE



IV.  RESULTS

A NORTH CAROLINA TELEPHONE SURVEY

In discussions with the North Carolina Department of Environmental Management, four

municipal treatment plants were identified that had not undergone a TRE but had seen a

reduction in toxicity after construction projects were completed. These facilities were at Ashboro,

Benson, and High Point (Eastside and Westside). Each was contacted during the summer of 1992

and asked what processes or capabilities the construction project had added to the treatment

plant.

In Ashboro, the plant treats an influent that is 75% industrial and includes flow from

battery manufacturing, metal finishing, and textile manufacturing at an average flow of 4.7 MGD.

The plant effluent was found to exhibit toxicity prior to the start of a major construction project.

Because the project was akeady planned, the state agreed to allow the facility to conduct bench-

scale tests based on their new treatment plant train rather than requiring a complete TRE. The

existing plant consisted of bar screens, grit chambers, a trickling filter, secondary clarification,

chlorination, and final aeration. The construction project was aimed primarily at increasing the

capacity of the plant from 4 to 6 MGD but also added nitrification capability to the plant using

an extended aeration process that the plant personnel referred to as the Schreibel process.

Dechlorination is not included in the plant.

Testing after construction confirmed the reduction in toxicity shown in the bench-scale

studies. The source of toxicity could be speculated to have been ammonia which is more

effectively converted to nitrate in an extended aeration nitrification process than with a trickling

filter process. Toxicity due to inadequate biological treatment capacity might also be indicated

21

NEATPAGEINFO:id=B1AFD01F-9AF2-43D2-8FA9-19765ACBA2D4



because the capacity increase also increased the biodegradation capacity of the plant.

In Benson, the utility was aware that their effluent was toxic and had attempted to identify

the toxicant but their TIE tests were inconclusive. The construction project was initiated to

increase capacity of the plant from 0.83 MGD to 1.5 MGD. Toxicity reduction was not

considered in the project. The processes in the plant consists of bar screens, grit chambers, and

oxidation ditch, secondary clarifiers, multi-media filters, chlorination, dechlorination, and

reaeration. No new treatment processes were added in the construction. Testing after

construction showed a reduction in toxicity. Inadequate biological treatment capacity would be

indicated as the cause of toxicity because only capacity was increased and no new processes were

added to the plant.

The Eastside and Westside plants in High Point were upgraded primarily to increase

capacity. These plants had previously experienced problems with surfactants from the textile

industries in the area and had requested the industries to change the type of surfactants used.

Both plants employ the activated sludge process for biological treatment. The construction

projects increased capacity of the existing processes and added sand filters after the secondary

clarifiers. The Westside plant which is smaller and receives most of the chemical manufacture

discharge but has passed all biomonitoring tests since the construction. The larger Eastside plant

initially passed biomonitoring tests but has recently failed these tests. The toxicity problem is

being investigated, but they have not been required to conduct a TRE. It is suspected that the

return in toxicity may be due to industries using the banned surfactants. In addition to the known

toxic surfactants which were banned by the city, toxicity prior to construction may have been

caused by inadequate biological treatment because capacity was increased in the project or by

suspended solids which are being more effectively removed with the addition of sand filters to the

treatment train.

22

NEATPAGEINFO:id=14AE17B4-3C7B-46F2-8462-60DE021733EF



B. TOXICITY REDUCTION SURVEY

A questionnaire was sent to 37 POTWs in EPA Region IV in June of 1992. Of these 37

facilities, 18 were successfully contacted by telephone to request their participation. Replies were

received from 23 of the 37 contacts for a response rate of 62%. Two of the municipalities

indicated that they no longer exhibited toxicity problems. In one of these cases, it was believed

that the initial biomonitoring test results had been inaccurate because subsequent biomonitoring

by a more experienced laboratory indicated the plant effluent passed the NPDES permit limits.

In the case of the second municipality, effluent toxicity was reduced due to a recent plant

upgrade. Four of the municipalities had more than one facility with toxicity problems and

completed more than one questionnaire. A total of 26 questionnaires were received. Table 4.1

summarizes the response rate to the survey.

The distribution of responses from the individual states in Region IV is shown in Figure

4.1. The largest participation was from Kentucky (38%), which also had the most POTWs

contacted, followed by Florida (31%), North Carolina (15%), Alabama (12%), and Tennessee

(4%). As was previously noted, questionnaires were not sent to Georgia, Mississippi, or South

Carolina.

The first section of the questionnaire requested general information about the treatment

plant in order to characterize the respondents. The distribution of treatment plant size is shown

in Figure 4.2. While most of the respondents (69%) fell in the medium size plant range of 1-10

MGD, toxicity was found to be experienced at all plant sizes.

An estimate of industrial input to the plant was also requested (Figure 4.3). For the

purpose of this study a plant was considered to receive a "major" industrial input if the industrial

flow contribution was greater than 10% and a "minor" industrial input if the industrial flow

contribution was less than 10%. The majority of the respondents received industrial discharges

23

NEATPAGEINFO:id=EF5E838D-29D4-4506-BFDE-A10FFBDCE743



TABLE 4.1

RESPONSE TO POTW TOXICITY REDUCTION SURVEY

Total Number of Surveys Sent 37
POTWs Contacted by Phone 18
POTWs Contacted by Phone that Replied 16
Total Number of Replies 23
Percentage of POTWs that Replied 62%

POTWs No Longer Conducting TRE 2
POTWs Completing >1 Survey 4
Total Number of Completed Surveys 26

24

NEATPAGEINFO:id=87C19380-8F53-4292-80E6-ECD07EC29CDD



FIGURE 4.1

States Represented in TRE Survey

No questionnaires were sent to GA, MS, or SC.

FIGURE 4.2

Plant Size of Survey Respondents

<1 MGD

8%

>10MGD

23%

1-10 MGD

69%

Small - <1 MGD     Medium -1-10 MGD     Large - >10 MGD

25

NEATPAGEINFO:id=01F9E882-2C2B-4467-8CF5-CC69373DA4BB



FIGURE 4.3

Industrial Wastewater Sources

Major
38%

None

12%

Minor

50%

Minor - 0-10% of Flow,        Major - >10% of Flow

26

NEATPAGEINFO:id=C3894762-51A9-40EE-909E-40C9A05BF924



TABLE 4.2

SOURCES OF INDUSTRL\L INPUT

Textiles Metal Finishing or Plating
Printing Chemical Manufacture
Industrial Laundry Food Processing
Pulp and Paper Lead Battery Manufacture
Paint Manufacture Groundwater Remediation
Dairy Products Photo Processing
Electrical and Electronic

Component Manufacture

27

NEATPAGEINFO:id=3F58F381-A5C0-4DBE-A268-CD8FAB2FBC6E



(88%) with 50% having minor (0-10% of the flow) industrial input and 38% having major

(>10%of the flow) industrial input. Some of the sources of industrial discharges are shown in

Table 4.2. A variety of sources were identified. Several of the sources were common to a

number of the plants but seemed more to reflect the industrial base of the state (such as textiles

in North Carolina) rather than one industry as causing more toxicity problems.

The second section of the questionnaire addressed the quality of the pre-TRE treatment

systems. Figure 4.4 shows a breakdown of the secondary biological treatment systems used by the

respondents. Most of the treatment plants (72.3%) had suspended growth systems. The

suspended growth systems identified were activated sludge with mechanical aeration (31.0%),

activated sludge with diffused aeration (20.7%), activated sludge using pure oxygen (10.3%), and

oxidation ditch (10.3%). Attached growth systems were also represented and consisted of rotating